EESJ@SHHIMU@ﬁ Instruction Manual Ex{kiiEA=

Fender-Less KIT

23 —LRAX YL (Fo/N\—BFRT—)

[ Part No. 599-12E-0000 ]

/\\ WARNING

Applicable models &EiEFE

SUZUKI
DR-Z4S/SM (‘25-)

Specifications {t#k

HHAR . ER1AH

License plate angle :40 degrees or less
FUN—AE CA0ELT

Usage notes {#A.LDTEE

e Be sure to read this manual carefully before starting the installation.

e This product is designed with genuine rear tire. There is a risk of
interference when wearing tires larger than the genuine one (size).

e Yoshimura Japan will not bear any responsibility for any losses
caused by improper use or installation of this product.

e This manual must be retained until the product is scrapped.

Safety precautions Z£ EDTFE

o= )
=R RYBDEERLGEHDORRITAVET,

o CERRICBT REIRERAEE BRATIE,

o ABRIFMELAVICTHRISATOES  MIEEELI VLY
EVNIAVERBLEBEIEMETF BT IENLHYES

o ABRDBSTFERAOLIYMIFICE>TELHEFITONTIE
HHRIE—UZTOEREERVEE A,

o COHIRFHBAZEL. AEAASEESNIETHERICRELT
<fEEby,

Indicates potential hazards that may cause serious accident.

/\\ CAUTION

e Products installation must be proceeded with appropriate
qualification or knowledge.

¢ Follow instructions on the instruction manual and service manual.

e Make sure all bolts and nuts are sufficiently tightened.

o Pull over the motorcycle if abnormal noise or troubles are

detected.

N =r
“E [=]
Lo

SAOIY M T IXBEU LGB, MBEHT HANTOTEELY,
WU T R I ER S BAEE T —ERRZaTILISERER DA
& BRICE T,

RIS YNNI —ERTZ a7 ILIZRVRENL I TRSHTEL
TLEZELY,
ETRICETORRADREEGCEDEENRELLGE . BELICR
ERGFICEIEEE. ETEREL TS,

Indicates potential hazards that may cause injury or product damage.
REBLEEPCHRBEORREICLZYES,

e Cool down engine and muffler before installing or any other work

on Yoshimura genuine parts.

e Make sure the Motorcycle is securely positioned on the sufficiently

flat place.

e Ware gloves not to get injury when installing products.

About painting Z¥(ZDU\T

The No. 1 BASE BRACKET, No. 2 LICENSE PLATE HOLDER,
and No. 3 TURN SIGNAL HOLDER are painted.

The some painting rough weather, misses may occur around

a screw part and a hole, but, by the need in the painting process,
as for the problem, there are none for a function.

It is not a defect from production procedure,

and it is not covered by the warranty.

HIORYMFIE BT TUDU-ITT—DRREBEIZT>TZE
(A

HEOBMYMITIE. FEAGHATERETRITRESETIT> T
b,

HEOMYMIHE, T0—TREEEFERL HREOIVUEITERELT
ToTLIZELY,

o AEFZDNoAR—RTSH vk No.2F/I\—TFL—hrRILE—
NO.3A—2 LT F LRIV — X BE SN TVET,

o ZETREOBEIZEY. ROBMRUNMEADIZELDBETRN
RIFGENELHHEENHYFTT A, HERICHEIHYFEA.

o LEEISOVWTIEHIEEEFONGNE, JL—L-RIEDHRIC
BYFREADTFHITERIZEL,

Fender Less KIT DR-Z4S/SM 260121 SA 1/4



About aluminum ZJ)LSEGIZDU\T

AEGOTIIBREDBFRIETILIAMUIBICTIT>TEY. TILTERORAICBIL REEERLERINTOET,
FILIALEI& 5~255250 (0.005~0.025mm)IEDEAHDIEDT=-& . HEALOCEFEICLYDIILNA—DTILIHNTRENFET A,
MR E I HYER A,

TILRAMNIEHERITHATRELSERHLT L. OVMOHEDBVILYVEDRENSHYFET .

BOMR. R KB BRENERICEY, HE. X8 BE. EERNTHEAHBYFET,
TILIAMLUEOHE L FENRITTVSER (BEBERAIDY )NHYET,
ERITOVTRTILIAEDHEE LB FONEN0H. IL—L-RIEDFRICEYVELADTFHI 7RIS,

Set contents £YFAZE
No. PartNo. &% Description s Qty. 888 No. PartNo. 2% Description &% Qty. $1=E
1 599-12E-0010 BASE BRACKET 1 10 802-706-4012 SUS CAP BUTTON BOLT 2
2 599-056-1010 LICENSE PLATE HOLDER 1 11 812-206-1306 SUS FLAT WASHER M6 2
3 599-110-S010 TURN SIGNAL HOLDER 2 12 812-206-1205 SUS FLAT WASHER M5 2
4 599-12E-0020 MUD GUARD PLATE 1 13 904-019-1000 STICKER W60 1
5 HB025024-E TAIL & STOP LAMP 1 14 599-060-0320 GROMET 2
6 599-D-63231 REFLECTOR with NUT 1 15 831-002-0150 ZIP TIE 150 4
7 599-12E-0030 PIPE INSERT 2 16 800-206-4015 SUS CAP BOLT M6x15 2
8 800-205-3012 SUS CAP BOLT M5x12 2 17 820-006-1000 U-NUT M6 2
9 800-206-4010 SUS CAP BOLT M6x10 2 18 812-106-0000 WASHER M6 2
19 810-206-0000 SPRING WASHER M6 2

Necessary parts Blli& % E 485

m Insulating tape
m  Connector cover or cap

Exploded view %X

Fig.1

Reuse stock nuts.

s sosnmoRR]— 13
O,

n T

B ORIE—HN—XIEFvvT

P——
_
Pe——

._-®

Reuse stock cushion.
BHW#IES Y avEFEA

Reuse stock collars.
HRMIEHNS—EFEA

EREfIErYhEER

Reuse stock plate.

ERMEIL—tEER

Reuse stock turn signals.

EmlfEY s h—EHER

Fender Less KIT DR-Z4S/SM 260121 SA 2/4



Installation BRY {1+ 5%

# Parts installation E5&: BT

1. Remove stock rear fender according to the genuine service manual
and remove stock turn signals from it.

2. Inthe genuine blinker body, please get a blinker cushion, a color, a
nut according to the exploded view at the position of the exploded
view mentioned above.

3.  Refer to the exploded view and assemble all other component parts.

Follow genuine service manual for tightening torque which is not
specified in this manual. It is recommended to assemble them
temporarily by installing the kit on the bike.

4.  Reconnect wirings and check tail & stop lamp, license plate lamp
and turn signals are working correctly. Cover the gap between the
genuine fender opening and wirings with insulating tape to prevent
from dust and water coming in.

5.  After wiring and assembling are completed, fix wiring with zip tie.
Then reinstall stock seat, and others according to the genuine
service manual.

6.  Start the engine and check all bolts and nuts are tightened enough.

1.

2.

5.

6.

MEY—ERIZa7IILIZHEN, EREOUT IS —
EFRYNL, ZIHOSME D D—RARERNLET,
HMIEYs h—KEE, Fig 1DEEBIZY v H—viay,
Ho5—. FyrEREEOBYRYDIF TN,

ZTOMOEREY T T IF ERAERESRL TITo TS, KE
SRICHTROBEVEMRADFEO T TRILIF XM —ERT=2TIL
[T TLZEW 2R ERAD EEMITETIT5HE
HBMEENBRZTT,

EHDERRA RO KEAERITEH T 00T HER
LTS, MIETT 2 —B O EERORE .
KORAVENRALSHNES BT —TEFTRELT
<rEELY,

AR AT NTET LIS, O—MERYS LB R EMIEY—E
AR ZaT7IIWESRLTERYM TS,

IVDUERBLT. RO BHHIENNFERL TS,

¢ Wrining management BC#REWELIZOWT

Fig.2

1. After having gathered it up like Fig2, the wiring, please bind a
designation point in No. 15 ZIP TIE.

2. Please maintain No. 15 Zip Tie in the long hole of
No. 4 Mud Guard Plate.

3.  No. 5 TAIL & STOP LAMP does not use the connector for the
number light for one tail lamp type including the number light.

4, Please protect the connector of the pure number light with a
cover or a cap so that water or dust do not enter.

In No. 4 MUD GUARD PLATE

Please bind wiring through No. 15 ZIP TIE.
No.4 MUD GUARD PLATEIZ

No.15 ZIP TIE Z#L TEREHERL TIZELY,

It is recommended to secure the turn signal wiring
with No. 15 ZIP TIE at the point indicated by the
arrow on No. 1 BASE BRACKET.

No1.BASE BRACKETD XE¥EEERTIZ, V1>h—
E2#R% No. 15 ZIP TIEICTHIER T H L& HEE LML
ij-o

Please protect the wiring of the blinker

with an insulating tape as needed.

REITEL T h—DEREEBT—TIZT
RELTZSELY,

BRI Fig. 20 £5ITFEEDHT-14. IEEFHE No.15 ZIP TIEIZT
ERLTG=ZEL,

No.4 MUD GUARD PLATE®&R/RIZNo.15 ZIP TIEZ&EL T
Sy,

No.5 TAIL & STOP LAMP[&F>/\—T&#ELT—IL52T— K
BOf=o. FoN—KTAARI—FFERVNLEE A,

MEF NI OARIZ—EKPHRIVENALLENKSITH
N=RFF vy TETREL TS,

Fender Less KIT DR-Z4S/SM 260121 SA 3/4



eaftermarket turn signals #4474 I—BOARHFIZOVWT

Fig.3

D1 H—ER{T 7R ( MBFR) |

74 |

OME Y42 H—BUTR |

1. When installing aftermarket turn signals, use the mounting holes (for 1.
M8) on the No. 2 LICENSE PLATE HOLDER as shown in Fig.3.

2. X When using aftermarket turn signals, the customer is responsible
for selecting and installing products that comply with safety standards.

HHND4H—ERFENDIEIE Fig.3MNo.2 LICENCE
HOLDER D#t4h o4 A—E 7R (MBA) & ZHERACEEL,

KN D10 h—Z2CHERAOEE. BEHROEZEITEVTRE
BECEELEHERDEBEERVRAZEIT>TLZEL,

If any failure was found, please stop installing and using, notify Yoshimura Japan
through the selling dealer. Please note that Yoshimura Japan do not take any

responsibility or liability for any damage or loss caused through using this product.

HURBIFEEOHHBEFMY M HTRTERZFIEL, BRI VLT O v/
FTIHRT SV, @, AEGOFERICERT SEFICOVTREHBHEZOE
FE—UEVEEA,

Yoshimura Japan Co., Ltd.
6748 Nakatsu, Aikawa-machi, Aiko-gun,
Kanagawa-pref. 243-0303 Japan

#R)IADLZDvN\Y

T243-0303 %) IR ZFAE )| BT +B748
BEWEHE:
https://www.yoshimura-jp.com/contact/inquiry

Fender Less KIT DR-Z4S/SM 260121 SA 4/4



